
LKK Auto Consultants Pte Ltd

TEL: 6256 3561 FAX: 6256 4315

51 Ubi Ave 1 #01-25 Paya Ubi Industrial Park, Singapore 408933

Page No.:1 of 4Reg. No: 199607198R  GST Reg. No. 19-9607198-R

Report Ref No. CS/IAS18003876/Gvbn2

ADJUSTMENT ON REPAIR COST FOR VEHICLE NO. FBH 4319P

2 ISA SCREW @$25.00 NECESSARY 50.00 50.00

4 ISA SCREW @$25.00 NECESSARY 100.00 100.00

1 COVER,BLACK NECESSARY 290.00 290.00

2 STANCHION @$800.00 * CHECK 1,600.00 -

1 ISA SCREW NECESSARY 25.00 25.00

2 DUST PROTECTION COLLAR @$134.50 NECESSARY 269.00 269.00

1 COLLAR NUT NECESSARY 98.00 98.00

1 BALL JOINT NECESSARY 290.00 290.00

1 FORK BRIDGE,BOTTOM,WITH MOUNTING * CHECK 986.00 -

2 HANDLEBAR VIBRATION ABSORBER @$780.00 BENT 1,560.00 1,560.00

2 CLAMPING SUPPORT,BOTTOM @$460.00 NECESSARY 920.00 920.00

2 COUNTERSUNK HEAD SCREW @$60.00 NECESSARY 120.00 120.00

1 HANDLE RIGHT * CHECK 680.00 -

1 HANDLE LEFT DAMAGED 680.00 680.00

2 ASA-BOLT @$80.00 NECESSARY 160.00 160.00

1 HANDLEBAR,TUBULAR BENT 780.00 780.00

2 SUPPORTING RING @$70.00 NECESSARY 140.00 140.00

1 INSTRUMENT CLUSTER,KM/H * CHECK 2,300.00 -

2 ASA-BOLT @$80.00 NECESSARY 160.00 160.00

2 CLAMPING SUPPORT,TOP @$350.00 BENT 700.00 700.00

1 RIGHT FORK SLIDER * CHECK 1,600.00 -

1 LEFT FORK SLIDER * CHECK 1,600.00 -

4 GUIDE BUSH @$160.00 NECESSARY 640.00 640.00

2 GASKET RING @$80.00 NECESSARY 160.00 160.00

2 SHIM @$139.00 NECESSARY 278.00 278.00

1 TRAILING ARM BENT 1,685.00 1,685.00

1 CLAMP WITH MIRROR MOUNT BENT 380.00 380.00

1 HANDBRAKE ASSEMBLY,SMOKED GLASS * CHECK 480.00 -

1 SLUTCH CONTROL ASSEMBLY DAMAGED 760.00 760.00

1 CLAMP WITH MIRROR MOUNT * CHECK 380.00 -

2 ISA SCREW @$25.00 NECESSARY 50.00 50.00

REPLACEMENT OF PARTS

Qty Description of Parts Condition Estimate By 
Workshop ($))

Our Adjusted 
($)



LKK Auto Consultants Pte Ltd

TEL: 6256 3561 FAX: 6256 4315

51 Ubi Ave 1 #01-25 Paya Ubi Industrial Park, Singapore 408933

Page No.:2 of 4Reg. No: 199607198R  GST Reg. No. 19-9607198-R

Report Ref No. CS/IAS18003876/Gvbn2

1 COLLAR NUT NECESSARY 51.00 51.00

2 DOWEL PIN @$38.00 NECESSARY 76.00 76.00

2 BUSH @$180.00 * CHECK 360.00 -

1 SPRING STRUT,FRONT * CHECK 2,890.00 -

1 BOLT NECESSARY 38.00 38.00

1 ANGULAR BALL BEARING NECESSARY 480.00 480.00

1 COLLAR NUT NECESSARY 42.00 42.00

2 DOWEL PIN @$48.00 NECESSARY 96.00 96.00

1 SPACER SLEEVE * CHECK 110.00 -

1 TWIST PROTECTION * CHECK 280.00 -

5 TORX-COUNTERSUNK HEAD SCREW @$90.00 * CHECK 450.00 -

1 HEX NUT * CHECK 80.00 -

1 WASHER * CHECK 40.00 -

5 WASHER @$80.00 * CHECK 400.00 -

1 FIT BOLT * CHECK 70.00 -

6 PIPE @$50.00 NECESSARY 300.00 300.00

4 GUIDE BUSH @$90.00 NECESSARY 360.00 360.00

1 FORK LEG RIGHT * CHECK 2,580.00 -

1 FORK LEG LEFT * CHECK 2,580.00 -

2 CAP @$50.00 NECESSARY 100.00 100.00

2 O-RING @$30.00 NECESSARY 60.00 60.00

1 BOLT NECESSARY 64.00 64.00

2 HEX NUT WITH FLANGE @$60.00 NECESSARY 120.00 120.00

2 ISA SCREW @$40.00 NECESSARY 80.00 80.00

1 PLAQUE 90 JAHRE NECESSARY 250.00 250.00

1 BADGE NECESSARY 50.00 50.00

1 LOCK TING NECESSARY 37.00 37.00

1 O-RING NECESSARY 45.00 45.00

2 COVERING CAP @$77.00 NECESSARY 154.00 154.00

2 JOINT LINK @$200.00 * CHECK 400.00 -

1 UPPER FORK CROSS BRACE WITH MOUNT * CHECK 1,590.00 -

2 HEX NUT WITH FLANGE @$120.00 NECESSARY 240.00 240.00

2 SNAP RING @$30.00 NECESSARY 60.00 60.00

Qty Description of Parts Condition Estimate By 
Workshop ($))

Our Adjusted 
($)



LKK Auto Consultants Pte Ltd

TEL: 6256 3561 FAX: 6256 4315

51 Ubi Ave 1 #01-25 Paya Ubi Industrial Park, Singapore 408933

Page No.:3 of 4Reg. No: 199607198R  GST Reg. No. 19-9607198-R

Report Ref No. CS/IAS18003876/Gvbn2

1 BUMP STOP-H=20 * CHECK 13.80 -

2 PERFORATED PLATE @$14.80 * CHECK 29.60 -

1 LEFT AIR DUCT * CHECK 90.00 -

1 STOP BUFFER-7.5X12 * CHECK 12.80 -

2 TENSION SPRING-D=15 @$30.00 * CHECK 60.00 -

1 KICKSTAND LOWER * CHECK 480.00 -

2 LOCK RING-18X1.2 @$15.00 * CHECK 30.00 -

2 PIN @$70.00 * CHECK 140.00 -

1 AIR-SUPPLY DUCT,RIGHT * CHECK 75.00 -

2 FILLISTER-HEAD-SCREW-M8X25 MK @$15.00 NECESSARY 30.00 30.00

2 FILLISTER-HEAD-SCREW-M8X40 MK @$14.00 NECESSARY 28.00 28.00

3 SELF-LOCKING PLUG NUT-M5 @$14.00 NECESSARY 42.00 42.00

3 BODY SCREW WITH SHOULDER-M5X14.5MM @$13.00 NECESSARY 39.00 39.00

1 LUGGAGE GRID * CHECK 790.00 -

3 PLASTIC WASHER-M5 @$12.00 NECESSARY 36.00 36.00

6 FILLISTER-HEAD SCREW-M5X30 @$8.00 NECESSARY 48.00 48.00

2 ISA BOLT,SELF-THREADING-M6X30-SP-10.9 @$10.00 NECESSARY 20.00 20.00

4 WASHER @$8.00 NECESSARY 32.00 32.00

4 FILLISTER-HEAD SCREW-M8X30-8 8-MK-ZN @$8.00 NECESSARY 32.00 32.00

1 FRONT PANEL CARRIER,RIGHT BENT 350.00 350.00

2 HEX BOLT @$90.00 * CHECK 180.00 -

1 CENTER STAND * CHECK 500.00 -

1 FRONT PANEL CARRIER,CENTER BENT 480.00 480.00

1 FRONT PANEL CARRIER,LEFT BENT 330.00 330.00

2 WASHER-10-200HV-ZNNIV @$15.00 NECESSARY 30.00 30.00

2 WASHER-10-200HV-ZNNIV @$15.00 NECESSARY 30.00 30.00

2 PUSHROD SEAL @$10.00 NECESSARY 20.00 20.00

2 PLUG @$15.00 NECESSARY 30.00 30.00

2 FILLISTER-HEAD SCREW-M10X25 @$15.00 NECESSARY 30.00 30.00

2 ISA SCREW-M8X55-8 8-ZNNIV @$15.00 NECESSARY 30.00 30.00

2 FILLISTER-HEAD SCREW-M6X50 8.8 MK @$15.00 NECESSARY 30.00 30.00

2 FILLISTER-HEAD SCREW-M10X25 @$14.00 NECESSARY 28.00 28.00

1 REAR FRAME-BLACK BENT 2,300.00 2,300.00

Qty Description of Parts Condition Estimate By 
Workshop ($))

Our Adjusted 
($)



LKK Auto Consultants Pte Ltd

TEL: 6256 3561 FAX: 6256 4315

51 Ubi Ave 1 #01-25 Paya Ubi Industrial Park, Singapore 408933

Page No.:4 of 4Reg. No: 199607198R  GST Reg. No. 19-9607198-R

XING GUO QIANG ADRIAN LING WAI PING

M.MATAI, AMSAE-A

Automotive Assessor

B.Eng,AMSOE,AMIRTE,AMSAE-A,M.MATAI

Licensed Appraiser

DISCLAIMER OF LIABILITY TO THIRD PARTIES:- This Report is made solely for the use and benefit of the Client named on the front page of this Report.

No liability of responsibility whatsoever, in contact or tort, is accepted to any third party who may reply on the Report wholly or in part. Any third party acting or replying on this 
Report, in whole or in part, does so at his or her own risk.

LABOUR. 3,000.00 800.00

BODY FRAME BALANCING. 2,800.00 300.00

5,800.00 1,100.00

LABOUR

1 LEFT CASE HOLDER * CHECK 500.00 -

LESS 10% DISCOUNT - -1,766.90

1 CASE HOLDER RIGHT * CHECK 500.00 -

1 WINDSHIELD BRACKET,RIGHT * CHECK 250.00 -

2 ISA BOLT,SELF-THREADING-M6X16-SP-10.9 @$8.00 NECESSARY 16.00 16.00

1 WINDSHIELD BRACKET,LEFT * CHECK 250.00 -

1 SUPPORT PLATE FOR COIL SPRING * CHECK 95.00 -

1 FRONT PANEL CARRIER,CENTER DEFORMED 570.00 570.00

2 BUSH @$45.00 NECESSARY 90.00 90.00

1 SOIL SPRING FOR WINDSHIELD ADJUSTER * CHECK 94.00 -

2 BEARING FOR LINEAR GUIDE @$108.00 * CHECK 216.00 -

2 LINEAR GUIDE @$137.00 * CHECK 274.00 -

1 COVER FOR COIL SPRING * CHECK 115.00 -

43,820.20 15,902.10

GRAND TOTAL 49,620.20 17,002.10

Qty Description of Parts Condition Estimate By 
Workshop ($))

Our Adjusted 
($)

RECOMMENDED COST OF REPAIRS
(REPAIR COST NOT CONCLUDE)
(EXCLUDE CHECK ITEMS S$23,536.08 NETT)

17,002.10

Report Ref No. CS/IAS18003876/Gvbn2


